



Łukasiewicz
Instytut Ceramiki
i Materiałów Budowlanych

**Center Of Fire Safety And Acoustics
Glass And Acoustics Research Group**

Lipowa 3 Str., 30-702 Krakow, Poland
Phone: 12 423 67 77, e-mail: info_krakow@icimb.pl, www.icimb.pl

TEST CERTIFICATE 2584/ICiMB/KT/24

Subject of testing: Laminated glass Pilkington Optilam™ 19.5 mm

Principal Orderer: Pilkington Polska Sp. z o.o.
Portowa 24 St.
27-600 Sandomierz

Type of testing: Verification of security glazing class according to standard PN-EN 356:2000 "Glass in building Security glazing Testing and classification of resistance against manual attack"

Judgement: Laminated glass Pilkington Optilam™ 19.5 mm complies with requirements of P6B class of security glazing according to PN-EN 356:2000

The basic of judgement: Test Report No. 089.W.24.N
dated 04.09.2024 r.

Responsible person for the test:

Lider Grupy Badawczej
Szkło i Akustyka


dr inż. Magda Kosmał

Krakow, date: 04.09.2024

p.o. Dyrektora Centrum
Bezpieczeństwa Pożarowego i Akustyki


dr inż. Michał Wieczorek

DIRECTOR